AVSPARE.COM
parts catalog

331-9834 CONTROL & MTG GP-ELHYD S/N LBP1-UP PART OF 381-5380, 381-5381, 436-7650 CONTROL & MTG GP-ELHYD AN ATTACHMENT 953D




OPERATOR STATION

CONTROL GP-ELECTROHYDRAULIC
 
#SEBP44550660
 

331-9834: CONTROL & MTG GP-ELHYD

331-9834 CONTROL & MTG GP-ELHYD
S/N LBP1-UP
PART OF 381-5380, 381-5381, 436-7650 CONTROL & MTG GP-ELHYD
AN ATTACHMENT
i04933328 SEBP4455
  For full view, you need register

Parts for your 953D TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 258-3727 [4] SCREW-TRUSS HEAD (12-14X0.69-IN)  
2. 326-3207 [1] BRACKET AS  
3. 349-2592 [1] COVER  
4. 349-2594 [1] COVER AS  
5. 349-2599 [1] CUSHION AS-SEAT  
  205-7048 M [4] INSERT-THREADED (M6X1-X14.73-MM)  
6. 349-2600 [1] ADJUSTER GP-CONTROL  
  131-3987 M [2] SCREW (M4X0.7X12-MM)  
  349-2593 [1] HANDLE  
7. 5C-7261 M [3] NUT (M8X1.25-THD)  
8. 8T-4138 M [3] BOLT (M6X1X20-MM)  
9. 9X-2038 [4] WASHER (7X19X2-MM THK)  
10. 8T-4224 [3] WASHER-HARD (8.8X16X2-MM THK)  
11. 9X-2045 M [8] SCREW-TRUSS HEAD (M6X1X20-MM)  
  M   METRIC PART
 
#SEBP44550661
 

331-9835: CONTROL & MTG GP-ELHYD

331-9835 CONTROL & MTG GP-ELHYD
S/N LBP1-UP
PART OF 381-5383 CONTROL & MTG GP-ELHYD
AN ATTACHMENT
i04932967 SEBP4455
  For full view, you need register

Parts for your 953D TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 258-3727 [4] SCREW-TRUSS HEAD (12-14X0.69-IN)  
2. 325-7173 [1] COVER  
3. 326-3210 [1] BRACKET AS  
  4E-8722 [1] NUT (RETAINER)  
  6V-9632 M [5] NUT-WELD (M6X1-THD)  
4. 349-2595 [1] COVER AS  
5. 349-2598 [1] CUSHION AS  
  205-7048 M [4] INSERT-THREADED (M6X1-X14.73-MM)  
6. 349-2601 [1] ADJUSTER AS-SEAT  
  131-3987 M [2] SCREW (M4X0.7X12-MM)  
  349-2593 [1] HANDLE  
7. 5C-7261 M [3] NUT (M8X1.25-THD)  
8. 8T-4138 M [3] BOLT (M6X1X20-MM)  
9. 9X-2038 [4] WASHER (7X19X2-MM THK)  
10. 8T-4224 [3] WASHER-HARD (8.8X16X2-MM THK)  
11. 9X-2045 M [8] SCREW-TRUSS HEAD (M6X1X20-MM)  
  M   METRIC PART
 
#SEBP44550662
 

381-5380: CONTROL & MTG GP-ELHYD

381-5380 CONTROL & MTG GP-ELHYD
S/N LBP1-UP
PART OF 381-1460 HYDRAULIC AR-2 VALVE, 381-1462 HYDRAULIC AR-3 VALVE
AN ATTACHMENT
i04933157 SEBP4455
  For full view, you need register

Parts for your 953D TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 286-0200 [1] FILM-INSTRUCTION (BUCKET CONTROL)  
2. 331-9834 Y [1] CONTROL & MTG GP-ELHYD  
3. 354-7366 Y [1] WIRING GP-CONTROL  
  Y   SEPARATE ILLUSTRATION
 
#SEBP44550663
 

381-5381: CONTROL & MTG GP-ELHYD

381-5381 CONTROL & MTG GP-ELHYD
S/N LBP1-UP
PART OF 381-1461 HYDRAULIC AR-3 VALVE, 381-1463 HYDRAULIC AR-4 VALVE
AN ATTACHMENT
i04934614 SEBP4455
  For full view, you need register

Parts for your 953D TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 282-8719 [1] FILM-INSTRUCTION (BUCKET CONTROL)  
2. 331-9834 Y [1] CONTROL & MTG GP-ELHYD  
3. 354-7367 Y [1] WIRING GP-CONTROL  
  Y   SEPARATE ILLUSTRATION
 
#SEBP44550664
 

381-5383: CONTROL & MTG GP-ELHYD

381-5383 CONTROL & MTG GP-ELHYD
S/N LBP1-UP
FOR USE WITH CAB AR
CANNOT BE USED WITH CONTROL GP-V-PATTERN
AN ATTACHMENT
i04932961 SEBP4455
  For full view, you need register

Parts for your 953D TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 307-4324 Y [1] CONTROL GP-PEDAL (BRAKE)  
2. 331-9835 Y [1] CONTROL & MTG GP-ELHYD (HYDROSTATIC DRIVE, STEERING)  
3. 354-7364 Y [1] WIRING GP-CONTROL  
4. 309-9091 [1] FILM-IDENTIFICATION (DIRECTION, SPEED)  
5. 8M-7758 [4] RIVET-POP  
  Y   SEPARATE ILLUSTRATION
 
#SEBP44550665
 

436-7650: CONTROL & MTG GP-ELHYD

436-7650 CONTROL & MTG GP-ELHYD -RH
S/N LBP1-UP
PART OF 328-7816 PLATE GP-FRAME
CANNOT BE USED WITH @@@@@253-8442@@@@@, @@@@@363-0030@@@@@
AN ATTACHMENT
i05373402 SEBP4455
  For full view, you need register

Parts for your 953D TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 331-9834 Y [1] CONTROL & MTG GP-ELHYD  
2. 436-7649 [1] PLATE AS  
3. 112-6646 M [4] LOCKNUT (M6X1-THD)  
4. 8T-4224 [1] WASHER-HARD (8.8X16X2-MM THK)  
5. 346-5994 [1] PLATE AS  
6. 8T-6912 M [1] BOLT (M8X1.25X50-MM)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP44550666
 

268-9349: CONTROL & MTG GP-JOYSTICK

268-9349 CONTROL & MTG GP-JOYSTICK
S/N LBP1-UP
RH, WITH CONSOLE COVERS
PART OF 253-8445 CONTROL GP-HYDRAULIC HAND
AN ATTACHMENT
i02667643 SEBP4455
  For full view, you need register

Parts for your 953D TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 280-9440 [1] CUSHION AS  
2. 280-9441 [1] BRACKET  
3. 280-9442 [1] BRACKET AS  
4. 280-9444 [1] KNOB  
5. 280-9672 [1] BRACKET AS  
6. 280-9897 [1] COVER  
7. 282-6697 [1] FILM-INSTRUCTION (OPERATOR CONTROLS)  
8. 284-7054 Y [1] ARMREST GP (RH)  
9. 292-8114 [1] COVER AS  
10. 280-9673 Y [1] CONTROL & MTG GP-JOYSTICK (BUCKET)  
11. 6V-3940 M [4] BOLT (M8X1.25X25-MM)  
12. 7X-0578 [1] WASHER-HARD (10.2X32X2.5-MM THK)  
13. 9M-1974 [4] WASHER-HARD (8.8X16X2-MM THK)  
14. 9X-2043 M [9] SCREW-TRUSS HEAD (M6X1X14-MM)  
15. 6V-3987 D SEAL (0.1-M EACH)  
  D   ORDER BY THE METER
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP44550667
 

280-9450: CONTROL & MTG GP-JOYSTICK

280-9450 CONTROL & MTG GP-JOYSTICK -MULTIPURPOSE BUCKET
S/N LBP1-UP
ELECTROHYDRAULIC, RH
PART OF 253-8444 CONTROL GP-JOYSTICK
AN ATTACHMENT
i02666954 SEBP4455
  For full view, you need register

Parts for your 953D TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 280-9440 [1] CUSHION AS  
2. 280-9441 [1] BRACKET  
3. 280-9442 [1] BRACKET AS  
4. 280-9444 [1] KNOB  
5. 280-9897 [1] COVER  
6. 282-2028 [1] BRACKET AS  
7. 282-2029 [1] COVER  
8. 280-9675 Y [1] WIRING GP-CONTROL  
9. 284-7054 Y [1] ARMREST GP (RH)  
10. 6V-3940 M [4] BOLT (M8X1.25X25-MM)  
11. 7X-0578 [1] WASHER-HARD (10.2X32X2.5-MM THK)  
12. 9M-1974 [4] WASHER-HARD (8.8X16X2-MM THK)  
13. 9X-2043 M [10] SCREW-TRUSS HEAD (M6X1X14-MM)  
14. 6V-3987 D SEAL (0.07-M EACH)  
  D   ORDER BY THE METER
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP44550668
 

280-9673: CONTROL & MTG GP-JOYSTICK

280-9673 CONTROL & MTG GP-JOYSTICK -BUCKET
S/N LBP1-UP
PART OF 268-9349 CONTROL & MTG GP-JOYSTICK
AN ATTACHMENT
i02667692 SEBP4455
  For full view, you need register

Parts for your 953D TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7K-1181 [9] STRAP-CABLE  
2. 307-4671 Y [1] CONTROL GP-HANDLE (PILOT CONTROL)(BUCKET LIFT, LOWER)  
2A. 307-4671 Y [1] CONTROL GP-HANDLE (PILOT CONTROL)(BUCKET DUMP, TILT BACK)  
3. 297-9525 [1] HARNESS AS-SENSOR  
  102-8804 [2] KIT-RECEPTACLE (4-PIN)  
    (INCLUDES RECEPTACLE AS & WEDGE)
  155-2271 [2] KIT-CONNECTING PLUG (4-PIN)  
    (INCLUDES PLUG AS, WEDGE,& INTERFACE SEAL)
  230-4009 [1] PLUG AS-CONNECTOR (12-PIN)  
  230-5010 [1] PLUG AS-CONNECTOR (6-PIN)  
  230-4010 [1] RECEPTACLE AS-CONNECTOR (12-PIN)  
  230-5011 [2] RECEPTACLE AS-CONNECTOR (6-PIN)  
4. 4P-7581 [2] CLIP (LADDER)  
5. 9X-2045 M [8] SCREW-TRUSS HEAD (M6X1X20-MM)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP44550669
 

282-6698: CONTROL & MTG GP-JOYSTICK

282-6698 CONTROL & MTG GP-JOYSTICK -BUCKET
S/N LBP1-UP
ELECTROHYDRAULIC
PART OF 284-9764 CONTROL GP-JOYSTICK
AN ATTACHMENT
i02664960 SEBP4455
  For full view, you need register

Parts for your 953D TRACK LOADER:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 280-9440 [1] CUSHION AS  
2. 280-9441 [1] BRACKET  
3. 280-9442 [1] BRACKET AS  
4. 280-9444 [1] KNOB  
5. 280-9897 [1] COVER  
6. 282-2028 [1] BRACKET AS  
7. 282-2029 [1] COVER  
8. 282-6699 Y [1] WIRING GP-CONTROL (JOYSTICK)  
9. 284-7054 Y [1] ARMREST GP (RH)  
10. 6V-3940 M [4] BOLT (M8X1.25X25-MM)  
11. 7X-0578 [1] WASHER-HARD (10.2X32X2.5-MM THK)  
12. 9M-1974 [4] WASHER-HARD (8.8X16X2-MM THK)  
13. 9X-2043 M [10] SCREW-TRUSS HEAD (M6X1X14-MM)  
14. 6V-3987 D SEAL (0.07-M EACH)  
  D   ORDER BY THE METER
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION

Information:

Caterpillar Parts SIS Catalog 953D :

Truck sale:

 
On Request 
Caterpillar 953D, Construction
- track loaders
CARTER MACHINERY COMPANY, INC.
155,000 
Caterpillar 953D, Construction
- track loaders
CAROLINA CAT
 
159,000 
Caterpillar 953D, Construction
- track loaders
ZIEGLER CAT
169,000 
Caterpillar 953D, Construction
- track loaders
FOLEY, INC.
209,000 
Caterpillar 953D, Construction
- track loaders
FABICK CAT
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.